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EXAMPLE 3: OPTIONS FOR CODING CLOSED TREATMENT OF

CLAVICLE FRACTURE WITHIN GLOBAL PERIOD OF FEMUR FRACTURE

Elderly patient who was evaluated in the emer-
gency department (ED) on the same day that
both her intertrochanteric fracture was stabi-
lized surgically and her clavicle fracture was
treated without manipulation. 

Global reporting:
When both global services are provided on the
same date of service, the following codes
should be reported:
9924X-57: Initial ED E&M consultation
service with 57 modifier for “decision for
surgery” within the global period
27245: Treatment of intertrochanteric femur
fracture with intramedullary (IM) implant
23500-51: Closed nonmanipulative treatment
of the clavicle fracture

If the medical decision making related to the
closed treatment of the clavicle fracture is
performed on a day subsequent to the IM
nailing of the intertrochanteric femur fracture
and reported with a global service code (that is,
after assessing the patient’s ability to use
crutches after hip surgery and confirming no

additional fracture displacement), the closed
treatment service would be reported as follows: 
23500-79: Closed nonmanipulative treatment
of the clavicle fracture—Modifier 79 is
required to describe an “unrelated procedure or
service by the same physician during the post-
operative period.”

Itemized reporting: 
If the itemized method is used to report the
closed nonmanipulative treatment of the clav-
icle fracture on the same day as the treatment
of the intertrochanteric fracture, the initial
E&M service reported will encompass the
physician work associated with diagnosis of the
clavicle fracture and the decision for surgery
for the intertrochanteric hip fracture.
Subsequent E&M services relating to the clav-
icle fracture only are reported with modifier 24
appended to indicate that an “unrelated” E&M
service was performed by the same physician
during a postoperative period (for the
intertrochanteric hip fracture surgery). 

Reporting for the initial encounter would be as
follows: 
9924X-57: initial ED E&M consultation
service with 57 modifier for “decision for
surgery” within the global period
27245: Treatment of intertrochanteric femur
fracture with intramedullary implant

If itemized services are reported, E&M
codes reported subsequent to the
surgical/procedural service must be reported
with modifier 24. They should be linked to a
different diagnosis than that reported for the
surgical service reported with the global code.

For the second and all subsequent encoun-
ters for clavicle fracture management (during
the 90 day global period for 27245), 9923X-24
should be reported for E&M services while the
patient is still hospitalized and 9921X-24
should be reported for services in the office
after hospital discharge. All of these postopera-
tive E&M services must be linked to a clavicle
fracture diagnosis (ICD-9 code). Modifier 24 is
used to designate an “unrelated E&M service
by the same physician during a postoperative
period.”

documentation and medical neces-
sity for the E&M service at each
subsequent visit. No specific E&M
documentation is required for
subsequent visits when fractures
are reported using the global frac-
ture codes. The orthopaedic
surgeon should have the flexibility
to vary the way fracture care is
coded to allow what is best for the
patient and society. 

Closed treatment of fractures
may also be reported within the
global period of another proce-
dural or surgical treatment (for
example, during the same hospital-
ization as the open treatment of
another fracture or injury such as
anterior cruciate ligament [ACL]
repair). This commonly occurs
when a patient has sustained
multiple injuries or fractures or
has sustained a new fracture
within the global period of a prior
service (patient slipped and fell
while using crutches after an ACL
repair). 

Situations involving the closed
treatments of fractures that occur
concurrently or within the global
period of another procedure or
surgical treatment most commonly
arise when caring for patients with
multiple injuries, one of which is a

fracture requiring a closed 
treatment.

Example 3 shows reporting for
an elderly patient who fell and
sustained an intertrochanteric
proximal femur fracture (treated
with an intramedullary implant)
and a clavicular fracture (treated
closed without manipulation). It
assumes that the patient was eval-
uated in the emergency depart-
ment (ED) on the same day that
both her intertrochanteric fracture
was stabilized surgically and her
clavicle fracture was treated
without manipulation. 

Reporting by an ED 
physician
Another problem in reporting the
closed treatment of fractures is the
confusion about how an ED physi-
cian should code for nonmanipula-
tive fracture care when he or she
was the only physician who saw
the patient in the ED. On occa-
sion, the ED physician has used a
global fracture care code for the
application of a splint/cast, and
then referred the patient to an
orthopaedist for follow-up care. In
such a situation, the orthopaedist
is unable to receive reimbursement
for the care provided.

CPT suggests that only the
physician who provides the
“restorative” treatment and is
“responsible for the initial cast,
follow-up evaluation(s) and the
management of the fracture until
healed” should use the global
code. The proper coding is for the
ED physician to code for the ED
visit and application of a splint if
appropriate. 

If manipulative fracture care
that meets the definition of
“restorative treatment” is provided
by an ED physician and the ED
physician has provided a “signifi-
cant portion of the global fracture
care,” the ED physician may use
the global code with modifier 54
(surgical care only). However, this
treatment must meet the “restora-
tive” care definition and should
not be merely splinting a fracture
after straightening the limb. 

According to CPT, the
following reference supports
reporting the services using an
E&M code and the appropriate
cast/splint application code as
applicable. “If cast application or
strapping is provided as an initial
service (eg, casting of a sprained
ankle or knee) in which no other
procedure or treatment (eg,

surgical repair, reduction of a frac-
ture or joint dislocation) is
performed or is expected to be
performed by a physician
rendering the initial care only, use
the casting, strapping and/or
supply code (99070) in addition to
an evaluation and management
code as appropriate.” Supplies
would be reported using the
appropriate A (nonMedicare) or Q
(Medicare and other payors
requiring Q) codes. NOW
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